

<p style="text-align: center;">7</p> <p style="text-align: center;">الدكتور مهدي عبد اسم المريض: باسل مازن العمر: ٢٥ يوم</p> <p style="text-align: center;">Rx UTI Co-trimoxazole (Metheprim®) 240mg/5ml susp. 2.5 ml twice daily. For seven days.</p> <p>Q19-what is co –trimoxazole? []. What is the problem in this Rx. (hint. check the age)? [] which of the following could be used in this age (Nitrofurantoin, or ampicillin)</p> <p>Q20-What you will advice the patient taking Co-trimoxazole to maintain? Can we use it safely in patient with blood disorders? [] hint: see caution.</p> <p>Q21-In the Co-trimoxazole preparations, there is a Septrin® Adult suspension!!!! when we use it [] (الجواب استنتاجي)</p>	<p style="text-align: center;">8</p> <p style="text-align: center;">الدكتورة اشراق توفيق اسم المريض: آلاء محسن العمر: ٣٣ سنة</p> <p style="text-align: center;">Bacterial vaginosis</p> <p style="text-align: center;">Rx Metronidazole (flagyl®) 500mg tab. 1 tab B.i.d for 5 days</p> <p>Q22- What is the antimicrobial spectrum of Metronidazole?[]</p> <p>Q23-What are the most common side effects of Metronidazole? []</p> <p>Q24- What advisory labels should be given for patient taking flagyl tab.? []</p>	<p style="text-align: center;">9</p> <p style="text-align: center;">الدكتورة نداء صلاح اسم المريض: نعيمة عليوي العمر: ٣٠ سنة</p> <p style="text-align: center;">Bacterial vaginosis</p> <p style="text-align: center;">Rx Tinidazole 500mg tab. 4 tabs. As a single dose after food.</p> <p>Q25- what is the difference between Tinidazole and Metronidazole? [].</p> <p>Q26-Is this proper dose for this indication?[]</p> <p>Q27- What advisory labels should be given for patient taking Tinidazole tab.? Why we give label 4 with flagyl and Tinidazole? []</p> <p>Q28-You found out that the patient is lactating mother. What do you recommend? []</p>
<p style="text-align: center;">10</p> <p style="text-align: center;">الدكتور جمال خيون اسم المريض: زيد شاكر العمر: ٤٤ سنة</p> <p style="text-align: center;">Chronic Prostatitis</p> <p style="text-align: center;">Rx: Norfloxacin 400mg tab 1 tab B.i.d for 28 days. 2015/ / التاريخ</p> <p>Q29- to which group Norfloxacin belongs? What are the main indications for it?[]. What counseling and advisory labels should be given to patient taking it?[]</p> <p>Q30-if the patient had an epilepsy. Could he use Norfloxacin safely? Why?[]</p> <p>Q31-What advice you will give to the patient if he missed a dose? see the supplement B</p>	<p style="text-align: center;">11</p> <p style="text-align: center;">الدكتورة لمى عبد الكريم اسم المريض: شكرية فيصل العمر: ٣٥ سنة</p> <p style="text-align: center;">Typhoid fever</p> <p style="text-align: center;">Rx Ciprofloxacin 500mg tab 1 tab B.i.d for 10 days</p> <p>Q32- What is the antibacterial spectrum of Ciprofloxacin? [] What counseling and advisory labels should be given with it? []</p> <p>Q33-if You found out that the patient is lactating mother. What do you recommend? []</p> <p>Q34-During the treatment the patient developed nausea, dyspepsia, headache and dizziness. Could the patient's symptoms be caused by ciprofloxacin?</p> <p>Q35-Can we use Quinolons safely in children? Why (hints: see caution: use in children) []</p>	<p style="text-align: center;">12</p> <p style="text-align: center;">الدكتور فؤاد شاكر اسم المريض: جاسمية حسن العمر: ٣٤ سنة</p> <p style="text-align: center;">UTI prophylaxis</p> <p style="text-align: center;">Rx Nitrofurantoin 100mg tab. 1 tab daily for 6 months. 2015/ / التاريخ</p> <p>Q36-What is the main indication for Nitrofurantoin?[]. At what time of the day (morning, or night) you advice the patient to take this single daily dose? []</p> <p>Q37 -What advisory labels should be given to patient taking it []</p> <p>Q38- Three weeks later the patient return to your pharmacy complaining of nonproductive cough, fever, and dyspnea, (deterioration in lung functions) and ask for good cough product. !!What do you recommend? [] why? [].</p>

الدكتور بسام حسام

اسم المريض: سرمد جواد العمر: ٢٦ سنة

Fungal nail infection

Rx

Griseofulvin 500mg tab.

1 tab daily.

التاريخ 2015/ /

Q39-What is the **main indication** for Griseofulvin?[] . What **counseling** and **advisory labels** should be given for patient taking it? []

Q40-If the patient is a **married man**. What **precaution** should be **made**? (See pregnancy)[]

Supplement

A-Classification of antibiotic according to penetration into CSF:

TABLE 105–3. Penetration of Antimicrobial Agents into the Cerebrospinal Fluid

Therapeutic Levels in CSF with or without Inflammation	
Sulfonamides	Trimethoprim
Choramphenicol	Isoniazid
Rifampin	Pyrazinamide
Ethionamide	Cycloserine
Metronidazole	
Therapeutic Levels in CSF with Inflammation of Meninges	
Penicillin G	Ampicillin ± sulbactam
Carbenicillin	Ticarcillin ± clavulanic acid
Nafcillin	Mezlocillin
Piperacillin	Cefuroxime
Cefotaxime	Ceftizoxime
Ceftriaxone	Ceftazidime
Imipenem	Aztreonam
Meropenem	Ofloxacin
Vancomycin	Ciprofloxacin
Vidarabine	Ethambutol
Flucytosine	Fluconazole
Pyrimethamine	Ganciclovir
Acyclovir	Foscarnet
Linezolid	Quinupristin/dalfopristin
Colistin	
Nontherapeutic Levels in CSF with or without Inflammation	
Aminoglycosides	First-generation cephalosporins
Cefoperazone	Second-generation cephalosporins ^a
Clindamycin ^b	Ketoconazole
Amphotericin B	Itraconazole ^c

^aCefuroxime is an exception.

^bAchieves therapeutic brain tissue concentrations.

^cAchieves therapeutic concentrations for *Cryptococcus neoformans* therapy.

CSF = cerebrospinal fluid.

B- Take this drug at regular intervals. If you miss a dose, take it as soon as you remember. If it is about time for the next dose, take that dose only. Do not double the dose.